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Patients on ALL oral formulations of RANITIDINE 

Can ranitidine be stopped or stepped down 

to an antacid/alginate? 

 

Children (Under 18 years old) 

Stop / Try antacids 

Patients who clinically should remain on ranitidine but has 

now been withdrawn: 

 On dual treatment of ranitidine and PPI and unsuitable for 
step-down 
o Consider maximising dose of PPI and trial without 

ranitidine if required. 

 On ranitidine for pre-chemotherapy prevention  
o This will be reviewed in secondary care. 

 On ranitidine due to C.diff risk with PPI 
o Current or recent episode of C Difficile, or previously 

had C Difficile and currently on antibiotics and are at 
high risk. See recommendations below. 

 Allergic or intolerant to PPI or PPI contraindicated (e.g. 
due to interstitial nephritis, acute kidney injury, previous 
hyponatraemia with PPI etc). See recommendations 
below. 
 

Recommendations: 
1. At time of publication (January 2020) Ranitidine is no longer 
available for supply. Consider if an H2 antagonist is still required.  

2. If an H2 antagonist is required for children (over 1 year), 
consider switching to cimetidine as a last resort. This must be 
carefully considered in each individual patient.  

3. Cimetidine is a cytochrome P450 inhibitor and interacts with 
many drugs. Check for Drug Interactions 

4. Cimetidine oral solution is licensed in children over 1 year old 
(Check SPC for dosage). Cimetidine is not listed in the current 
BNFC (book version or online Nov 2019). Cimetidine may be in 
short supply, check locally. 

5. For specialist indication, please consult specialist for advice on 
suitable clinical alternative. 

 

‘Simple’ GORD or 

absence of 

complex medical 

history 

Stop ranitidine if 

possible and 

recommend 

dietary measures 

or antacids 

Severe reflux 

oesophagitis, GI 

ulcer, complex 

medical history 

requiring acid 

reduction 

Always Check Weight  
Suitable PPI alternatives:  

 

 

 

 

 

Dose dependent on AGE, WEIGHT and INDICATION. See BNFC dosing for 
Omeprazole and Lansoprazole and Esomeprazole. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Yes 

No 

Quick Reference Guide to Common Indications and Doses for Preferred Alternatives for Paediatrics 
 (Always consult BNF or SPC or seek specialist advice if in doubt) 

Omeprazole (under 18 years), licensed 
for reflux oesophagitis or symptomatic 
GORD over 1 year old, SPC of Losec 
MUPS 
 

For Child 1 month–1 year  
700 micrograms/kg once daily, increased if necessary to 3 mg/kg once daily (max. per dose 20 mg). 
For Child 2–17 years (body-weight 10–19 kg) 10 mg once daily – (max dose 20mg). 
For Child 2–17 years (body-weight 20 kg and above) 20 mg once daily. (max dose 40mg) 
 

It is recommended to consider the calculated dose in practical terms i.e. round to the nearest 5mg dose.*  
Lansoprazole (under 18 years), no 
paediatric license but licensed for use 
in nasogastric tube, SPC of Zoton 
Fastab 
 
Alternative dose banding is 
recommended for administration:*    
Easier for parents/carers to administer. 
 

For Child (body-weight up to 30 kg): 0.5–1 mg/kg once daily (max. per dose 15 mg once daily), doses to 
be taken in the morning. 
For Child (body-weight 30 kg and above): 15–30 mg once daily, doses to be taken in the morning. 
 

Body weight Dose Preparation 

For infants less than 2.5kg use omeprazole. 

2.5 to 5kg 3.75mg Once daily Quarter 
f a 15mg tablet 

5 to 10kg 7.5mg Once daily Half of a 15mg tablet 

10 to 30kg 15mg Once daily 15mg tablet or capsule 

>30kg 30mg Once daily 30mg tablet or capsule 
 

Cimetidine ( under 18 years), SPC of 
cimetidine liquid 

For Child over 1 year 
25-30mg/kg body weight per day in divided doses 

 

Can treatment be changed to a PPI? 

Yes 
No 

*Dose banding/rounding is 

recommended as pellets 

tend to settle to the bottom 

and there is a risk the child 

may not receive the full 

dose. 

1
st

 line - Omeprazole capsule or dispersible tablets.  Direction: Disperse tablet 
(or half of) in 5-10ml of water. For 5mg dose half the tablet before dispersing 
Avoid prescribing unlicensed oral liquid. 

Note: Omeprazole dispersible tablets (Losec MUPS) are not suitable for patients on fine 
bore feeding tubes. Consider Esomeprazole GR granules sachets.  

 

 

2
nd

 line – Lansoprazole capsule or orodispersible tablets. Direction: Disperse 
tablet (or fraction of) in 5-10ml of water. Half or quarter tablet (using a tablet 
cutter) before dispersing.  

 

https://reference.medscape.com/drug-interactionchecker
https://www.medicines.org.uk/emc/product/1734/smpc
https://bnfc.nice.org.uk/drug/omeprazole.html
https://bnfc.nice.org.uk/drug/lansoprazole.html
https://bnfc.nice.org.uk/drug/esomeprazole.html
https://www.medicines.org.uk/emc/product/1493/smpc
https://www.medicines.org.uk/emc/product/1493/smpc
https://www.medicines.org.uk/emc/product/1714/smpc
https://www.medicines.org.uk/emc/product/1714/smpc
https://www.medicines.org.uk/emc/product/1734/smpc
https://www.medicines.org.uk/emc/product/1734/smpc

